City of Sandy
City Council Meeting

Wastewater Discharge
Alternatives Study

murraysmith) April 5, 2021



AGENDA

Purpose & Findings Next Steps
Background



1. PURPOSE & BACKGROUND




PURPOSE

n
Qo
=

indi
ies

» Report key f
from stud

ide
recommendat

» Prov

10NS




KEY ISSUES

» High Inflow and Infiltration in the City’s sanitary sewer collection system

» Existing Wastewater Treatment Plant (WWTP) has limited capacity and is
located on a constrained site

» Limited discharge capacity in Tickle Creek
» City now under Mutual Agreement and Order (MAQO) from DEQ




OVERVIEW OF EXISTING SYSTEM

Bull'Run

i N~ T - y . 1 N
3 = S i - x x - ] - ;
: N3 N T8 i
F,. A - -, > s .2 o - - -
. ' 3 i - S -
[...]
COST ESTIMATE

Wastewater System Improvement Estimated Cost
Satellite Treatment Facility and Pump Station $28.5M
Pipeline S12M
Sandy River Outfall $0.6M
Roslyn Lake Constructed Wetlands S5M
Sub-Total $46.1M
Existing WWTP Improvements $5.5M
Existing Collection System Rehab S7TM
Sub-Total $12.5M
Grand Total $58.6M




SUMMARY AND RECOMMENDATIONS

SUMMARY
»  DETAILED DISCHARGE ALTERNATIVES EVALUATION GOALS
» FURTHER ASSESS DISCHARGE ALTERNATIVES

»  IRRIGATION

»  LAND APPLICATION
»  WES/GRESHAM

»  PIPE ROUTING

» MBR/PS BASIS OF DESIGN
» DEVELOP PRELIMINARY CONCEPTS

NEXT STEPS

> ADDITIONAL INVESTIGATIONS AT ROSLYN LAKE SITE
CONFIRM PIPE ROUTING CONCEPTS
CONFIRM MBR SITING AND LAYOUT OUT CONCEPTS
ENVIRONMENTAL AND CONSTRUCTION PERMITTING
PRELIMINARY AND FINAL DESIGNS
CONSTRUCTION

vV v.v. v Y




murraysmith\



CITY OF SANDY

Detailed Discharge Alternatives

Evaluation Final Report
March 2021

2%

PHOTO PROVIDED BY: LF WATER RESOURCES




Detailed Discharge Alternatives
Evaluation Final Report

City of Sandy

March 2021

DRAFT

Murraysmith

888 SW 5th Avenue
Suite 1170
Portland, OR 97204



DRAFT

Executive Summary

Introduction

The City of Sandy (City) Detailed Discharge Alternatives Evaluation (DDAE) Study provides an
evaluation of discharge alternatives building on the adopted Recommended Plan contained in the
City’s Wastewater System Facilities Plan (WSFP) dated January 2019 and adopted by the Sandy
City Council in October 2019. In addition to rehabilitation of the City’s sewer collection system and
upgrades at the City's existing Wastewater Treatment Plant (WWTP), the WSFP Recommended
Plan includes the construction of the Eastside Membrane Bioreactor Satellite Treatment Facility
(Eastside MBR Facility) and diversion pump station along with a new year-round Sandy River
Outfall.

Summary of the Scope

The goal of the DDAES is to identify and evaluate discharge options in lieu of or in combination
with a direct year-round discharge to the Sandy as proposed in the WSFP Recommended Plan.

This document is associated with Task 9.1 of the project scope of work, which involves
consolidating the information, including evaluations, findings, and recommendations from each of
the memoranda into a single report identified in the scope-of-work. This memorandum is divided
into sections based on the technical memoranda provided under the scope of work followed by
summary conclusions for the DDAE.

Analysis Summary

TM-3: Alternative Wastewater System Connection

Technical Memorandum 3 (TM-3) contains a summary of information regarding pumping raw
wastewater from the City to either the Clackamas County Water Environment Services (WES) Tri-
City Water Pollution Control Plant (WPCP) or the City of Gresham WWTP (Gresham WWTP).
Alignments, capital costs, and lifecycle costs for each option were developed. It was assumed that
the cost was a planning estimate to be used solely for the purpose of a detailed discharge
alternatives evaluation for the City.

The purpose of documenting these alternatives was to verify the results of previous planning
efforts presented in the City's WSFP, prepared in 2018. In the WSFP, it was documented that the
discharge alternatives to WES and Gresham represented greater costs than the alternatives
outlined for a new discharge to the Sandy River, which totaled approximately S60M. The
evaluation relative to the WES and Gresham alternatives was completed at a planning level effort
based several assumptions. The evaluation presented with the memorandum represents

20-2776 Page ES-1 DDAE Sandy River Outfall Study
March 2021 City of Sandy



DRAFT

additional details relative to pipe routing and pump stations, additional cost analysis and additional
information provided through discussions with staff from WES and the Gresham WWTP. The
estimated costs for the WES and Gresham alternatives were $116M and $130M, respectively.

The costs outlined within TM-3 are significantly higher than the Sandy River Discharge Alternative.
Based on that, as well as the uncertainty associated with exporting flows and the associated,
potentially higher operational costs, these alternatives are not recommended for this project.

TM-4: Basis of Design Report

The purpose of this technical memorandum is to summarize the activities of Task 3: Sandy
Wastewater Treatment Facilities Basis of Design. Specifically, the report provides greater
clarification of the design criteria for the existing City of Sandy WWTP (Sandy WWTP) and the
Eastside MBR Facility, as recommended in the WSFP.

As part of the WSFP, the 20-year flow and load projections for the entire system were developed
as shown on Table ES-1 through Table ES-3.

A summary of the projected flows from 2017 to 2040 to the existing Sandy WWTP based on
proposed staging of the Eastside MBR Facility is shown in Table ES-4, and the revised wastewater
loads to the Sandy WWTP are show in Table ES-5 and Table ES-6.

For the Eastside MBR Facility, a summary of the projected flows is shown in Table ES-7, and the
projected wastewater loads are show in Table ES-8 and Table ES-9.

Table ES-1 | Summary of Existing and Projected Flow

Flow Existing Flow, MGD 2040 Flow, MGD
Annual Average Flow (AAF) 1.4 2.39
Average Dry Weather Flow (ADWF) 1.0 2.0
Average Wet Weather Flow (AWWF) 1.78 3.05
Maximum Month Dry Weather Flow (MMDWF) 1.5 2.4
Maximum Month Wet Weather Flow (MMWWF) 2.6 4.1
Peak Week Flow (PWF) 4.0 6.6
Peak Day Flow (PDF) 8.9 12.1
Peak Instantaneous Flow (PIF) 10.3 14.0
20-2776 Page ES-2 DDAE Sandy River Outfall Study

March 2021 City of Sandy



DRAFT

Table ES-2 | Current BODs and TSS Loads

2017 Monthly Average Maximum Month
Population Parameter ~concentration Load Load Factor | Concentration Load Load Factor
(mg/L) (ppd) (ppcd) (mg/L) (ppd) (ppcd)

Summer Season (May 1 through October 31)

11,800 BODs 286 2,500 0.209 455 3,600 0.305

11,800 TSS 280 2,400 0.201 456 3,500 0.294
Winter Season (November 1 through April 30)

11,800 BODs 192 2,400 0.203 297 3,500 0.294

11,800 TSS 190 2,400 0.202 342 3,900 0.333

Notes:

1. ppd= pounds per day
2. ppcd = pounds per capita per day

Table ES-3 | 2040 BODs and TSS Loading Projections

Monthly Average Maximum Month
2040
p lation Parameter
L] Load Factor (ppcd)  Load (ppd) | Load Factor (ppcd)  Load (ppd)
Summer Season (May 1 through October 31)
22,400 BODs 0.209 4,700 0.305 6,800
22,400 TSS 0.201 4,500 0.294 6,600
Winter Season (November 1 through April 30)
22,400 BODs 0.203 4,600 0.294 6,600
22,400 TSS 0.202 4,500 0.333 7,500
Notes:

1. ppd= pounds per day
2. ppcd = pounds per capita per day

Table ES-4 | Summary of Current and Projected Flow (MGD) to Existing Sandy
WWTP

Flow Event 2017 2020 2025 20261 2030 2035 20362 2040

AAF 14 1.45 1.53 0.93 1.14 1.35 0.76 1.20
ADWF 1.08 1.12 1.18 0.72 0.88 1.05 0.59 0.93
AWWEF 1.78 1.85 1.95 1.19 1.45 1.73 0.97 1.53

MMDWF 1.41 1.46 1.54 0.94 1.15 1.37 0.77 1.21
MMWWEF 2.66 2.76 2.91 1.8 2.17 2.58 144 2.27

PWF 5.01 5.19 5.48 3.34 4.08 4.85 2.71 4.28

PDF 5.87 6.08 6.42 3.91 4.77 5.68 3.18 5.02

PIF 9.05 9.38 9.9 6.40 7.73 9.13 5.63 7.00

Notes:
1. First stage of Eastside MBR Facility begins operation in 2026
2. Second stage of Eastside MBR Facility begins operation in 2036

20-2776 Page ES-3 DDAE Sandy River Outfall Study
March 2021 City of Sandy



DRAFT

Table ES-5 | Sandy WWTP Average Day BODs and TSS Loading Projections

Average Dry Weather Average Wet Weather

Flow, MGD BODs, ppd TSS, ppd Flow, MGD BODs, ppd TSS,ppd

2020 1.12 2,700 2,600 1.85 2,600 2,600
2025 1.18 3,100 3,000 1.95 3,000 3,000
20261 0.718 1,900 1,800 1.19 1,800 1,800
2030 0.878 2,300 2,200 1.45 2,300 2,200
2035 1.05 2,800 2,700 1.73 2,700 2,700
2036° 0.585 1,600 1,500 0.97 1,500 1,500
2040 0.925 2,300 2,200 1.53 2,300 2,300
Notes:

1. First stage of Eastside MBR Facility begins operation in 2026
2. Second stage of Eastside MBR Facility begins operation in 2036

Table ES-6 | Sandy WWTP Maximum Month BODs and TSS Loading Projections

Maximum Month Dry Weather Maximum Month Wet Weather
Flow, MGD BODs, ppd TSS, ppd Flow, MGD  BODs, ppd TSS, ppd
2020 1.46 3,900 3,800 2.76 3,800 4,300
2025 1.54 4,500 4,300 2.91 4,300 4,900
20261 0.9375 2,700 2,600 1.78 2,700 3,000
2030 1.1475 3,400 3,300 2.17 3,300 3,700
2035 1.37 4,100 4,000 2.58 4,000 4,500
2036° 0.765 2,300 2,200 1.44 2,200 2,500
2040 1.205 3,400 3,300 2.27 3,300 3,700

Notes:
1. First stage of Eastside MBR Facility begins operation in 2026
2. Second stage of Eastside MBR Facility begins operation in 2036

Table ES-7 | Summary of Projected Flow for Eastside MBR Facility in MGD

Flow Event
AAF 0.60 0.60 0.60 1.20 1.20
ADWF 0.46 0.46 0.46 0.93 0.93
AWWEF 0.76 0.76 0.76 1.53 1.53
MMDWF 0.60 0.60 0.60 1.21 1.21
MMWWF 1.14 1.14 1.14 2.27 2.27
PWF 2.14 2.14 2.14 4.28 428
PDF 2.51 2.51 2.51 5.02 5.02
PIF 3.50 3.50 3.50 7.00 7.00

Notes:
1. First stage of Eastside MBR Facility begins operation in 2026
2. Second stage of Eastside MBR Facility begins operation in 2036

20-2776 Page ES-4 DDAE Sandy River Outfall Study
March 2021 City of Sandy



DRAFT

Table ES-8 | Eastside MBR Facility Average Day BODs and TSS Loading Projections

Average Dry Weather Average Wet Weather

Flow, MGD BODs, ppd TSS, ppd Flow, MGD BODs, ppd TSS, ppd

2026 0.46 1,211 1,164 0.76 1,173 1,167
2040 0.93 2,337 2,248 1.53 2,270 2,259

Table ES-9 | Eastside MBR Facility Maximum Month BODs and TSS Loading
Projections

Maximum Month Dry Weather Maximum Month Wet Weather

Flow, MGD  BOD:s, ppd TSS, ppd Flow, MGD  BODs, ppd TSS,ppd

2026 0.60 1,764 1,700 1.14 1,695 1,920
2040 1.21 3,411 3,288 2.27 3,288 3,724

The report further evaluated and determined that flows at the Diversion Pump Station were
sufficient to consistently send the required flow to the Eastside MBR Facility.

The Biowin biological process model of the existing Sandy WWTP, developed as part of the WSFP,
was evaluated at key points in the phased implementation plan outlined in the WSFP to confirm
performance of the Sandy WWTP. The results of the biological process analysis showed that the
planned improvements at the Sandy WWTP along with the staged construction of the Eastside
MBR Facility will result in the facility meeting its permit through 2040, assuming all equipment
operates as designed. The upcoming immediate needs improvements project will improve
performance of key unit processes, including the aeration basins and the secondary clarifiers that
had resulted in permit exceedances. In addition, increased capacity of the sodium hydroxide feed
system was found to be key for meeting the ammonia permit limit. The phasing of the
improvements to the Sandy WWTP outlined in Phase 2 of the WSFP should be implemented based
on the observation of growth in the community that results in increased flow and load to the
WWTP. A summary of the current and future design criteria for the Sandy WWTP can be found on
Table 5-1in TM-4.

As noted in the WSFP, the Eastside MBR Facility will be constructed under two stages. TM-4
provides a basis of design for the unit processes to be constructed including identifying design
criteria and redundant equipment requirements. The Eastside MBR Facility will consist of
headwork, membrane bioreactor, UV disinfection, and post-aeration. The headworks facility will
consist of the three fine screens after Stage 2 construction, each with a rated capacity of 3.5 MGD
with openings less than 2 mm. A single vortex grit removal system with a rated capacity of 7.0
MGD will be installed in Stage 1. The MBR will consist of a total of four trains; two trains will be
installed during Stage 1 construction, and the remaining two trains will be installed under Stage 2.
Four in-pipe UV disinfection systems will be installed to disinfect the secondary treated
wastewater to discharge to the Sandy River or to meet either Class A Recycle Water standards for
irrigation or discharge to Roslyn Lake. Finally, a post-aeration system will be installed to increase

20-2776 Page ES-5 DDAE Sandy River Outfall Study
March 2021 City of Sandy



DRAFT

the dissolved oxygen to 6 mg/L to meet the discharge effluent requirements that were identified
in the preliminary anti-degradation analysis (TM-11). A summary of the design criteria can be
found on Table 5-2 in TM-4. A preliminary layout of the Eastside MBR Facility is shown on
Figure ES-1.

TM-5: Sandy River Temperature Evaluation

Technical Memorandum 5 (TM-5) is a deliverable under Task 4.2 of the DDAE program. This memo
includes a review of potential impacts to temperature on the Sandy River due to effluent
discharges from the proposed, new membrane bioreactor facility.

Part of the WSFP Continuing Planning Services project, TM-5 is an update to the memo prepared
on May 22, 2019. This update provides the opportunity to review this topic with additional
temperature data collected on the Sandy River, and updated estimates of river flows, effluent
flows, and effluent temperatures.

The project team used new and updated data to review potential temperature impacts to the
Sandy River from the proposed new Eastside MBR Facility. Results from this new review are
consistent with those from 2019: the planned effluent discharge into the Sandy River will need
thoughtful temperature design and management to meet regulatory temperature thresholds,
especially as the community grows. Furthermore, this updated temperature review results in the
following conclusions.

= Temperature will be one of the more challenging issues to address during the final design
and National Pollutant Discharge Elimination System (NPDES) permitting process for the
Eastside MBR Facility and Sandy River discharge.

= With population growth at the City and climate change, temperatures and heat load will
increase, resulting in greater need for temperature management and likely more stringent
regulatory controls.

= As summarized in TM-5, summer and fall discharges to the Sandy River (especially in the
future) could result in violations of current regulatory temperature thresholds if
temperature is not managed appropriately.

= The City will want to continue to work closely with the Oregon Department of
Environmental Quality (DEQ) to better understand which regulatory thresholds will govern
final design and permitting. There are currently several thresholds listed in the total
maximum daily load (TMDL) study and in the Antidegradation Internal Management Direct
(IMD).

= Likewise, the City will want to coordinate closely with DEQ on methodology for
temperature reviews. For planning purposes, it was assumed that 1/4 of the Sandy 7Q10
River flows would mix with effluent (consistent with DEQ's point source temperature

20-2776 Page ES-6 DDAE Sandy River Outfall Study
March 2021 City of Sandy



DRAFT

reviews in the Sandy River TMDL). Other methodology could assume 100 percent of 7Q10
river flows for mixing and different temperature thresholds.

= Final NPDES permitting reviews of temperature will require outfall design, dilution
modeling, and related mixing zone studies to better estimate mixing and dilution of
effluent when it enters the Sandy River. The regulatory temperature thresholds would
need to be met after the effluent mixes and travels to the defined regulatory mixing zone
boundary.

= The DDAE planning study identified and recommended the Roslyn Lake site for discharging
portions of the effluent (into constructed wetlands) during summer and fall periods to help
eliminate/minimize temperature impacts to the Sandy River now and into the future.

TM-6: Sandy River Water Quality Sampling and Testing Program
Summary

Technical Memorandum 6 (TM-6) contains a summary of 2019-2020 Sandy River water quality
data collected in proximity to alternatives for the outfall location of the proposed Eastside MBR
Facility. The City and DEQ hope to determine compliance with anti-degradation laws set forth in
the Oregon Administrative Rules (OAR) regulated by the DEQ in the NPDES permitting process.

Murraysmith collected grab samples and Alexin Analytical Laboratories, Inc in Tigard, Oregon